
City of Benicia
Water Master Plan Update
and Major Facility Condition Assessment
June 2020

Prepared for:
City of Benicia

Prepared by:
Stantec Consulting Services Inc.
3875 Atherton Road
Rocklin CA 95765-3716

  Executive Summary





CITY OF BENICIA WATER MASTER PLAN UPDATE AND MAJOR FACILITY CONDITION ASSESSMENT 
TECHNICAL MEMORANDUM NO. 0 – WATER MASTER PLAN UPDATE EXECUTIVE SUMMARY 

i
v:\1840\active\184031139\report\wmp\final\wmp_executive_summary_final.docx 

Table of Contents 
TM 0 – WATER MASTER PLAN UPDATE EXECUTIVE SUMMARY......................................................... 1 

Acknowledgements .......................................................................................................................... 1 
[...]
Table 7-4 shows summary of recommended improvements for the CCT, Clearwell, R-1 Reservoir, R-2 
Reservoir, and R-3A and R-3B Reservoir.  Additionally, it is recommended that every five years, City staff 
review the existing CIP list and consult with operation and maintenance staff on their assessment of what 
requires attention, with inspections as required and a focus on re-assessing the most critical pending CIP 
projects.  The results could be adjustments to the priority or budgets of existing CIPs and/or the addition 
of new CIP projects.  This project is not to necessarily provide a complete condition assessment, but to 
update the condition assessment from the previous five-year cycle. An ongoing condition assessment CIP 
project (ST-007) is included in the proposed CIP. 

 

038



CITY OF BENICIA WATER MASTER PLAN UPDATE AND MAJOR FACILITY CONDITION ASSESSMENT 
TECHNICAL MEMORANDUM NO. 0 – WATER MASTER PLAN UPDATE EXECUTIVE SUMMARY 

v:\1840\active\184031139\report\wmp\final\wmp_executive_summary_final.docx 

Table 7-4 Summary of Recommended Projects 

[1] General site paving could be implemented through maintenance programs, but are included here so budget is allocated

Observation Type Chlorine Contact (ST-001) Clearwell (ST-002) R-1 (ST-003) R-2 (ST-004) R-3A (ST-005) R-3B (ST-006)
General Site [1] • Connect tank overflow piping to existing Clearwell overflow piping

• Repair pavement section separation from ringwall
• Pave the access road to the tank site from paved road to the lagoons
• Repave the AC pavement on entire site with proper grading to divert

runoff away from tank

• Monitor existing cracks in
pavement

• Clear debris and incorporate
erosion protection measures
on the north slope of
existing v-ditch

• Redesign pavement section for the access
road

• Grade and pave entire site to ensure full
access (12 ft minimum) around the tank
perimeter

• Repair/replace access road from Panorama Drive
• Grade and pave entire site to ensure full access (12 ft minimum)

around the tank perimeter

Security • Repair few rails of the electric gate at the entrance to the WTP
• Replace deteriorating portions of fence/gate
• Add lighting at or near the tank

None • Replace the chain-link fence and barbed wire
• Replace man-gates and pad locks
• Add lighting at or near the tank
• Consider adding CCTV security cameras

• Repair/replace access gate at the top of the hill
• Repair/replace the chain-link fence and barbed wire
• Add lighting at/or near the tank access ladders and/or valving

clusters

Sanitary None • Replace tank overflow mesh
screen

• Replace tank overflow mesh
screen and overflow piping
pipe support

• Replace the overflow mesh screen None 

Mechanical None 

Site Piping • Consider adding removable bollards to protect exposed sampling
booster pump and piping

None 

Structural • Repair wall cracks and
horizontal cracks

• Inspection of the hillside to
verify if stabilization is required.

None • Repair intermittent
corrosion, cracks on
concrete surface, and
chipped-off concrete

• Repair rust formation on anchors and
supporting lug plates

• Repair crack on concrete foundation

• Repair wall cracks and continuous horizontal cracks
• Repair leaks (particularly Tank R-3B

Instrumentation • Place the transmitter inside of a
proper stainless-steel cabinet

• Replace interconnecting cables
with properly rates cables or
routed in properly rated conduit

• Consider replacing enclosure
and installing a sun shade

• Rotate isolation ball valves
• Use proper calibration ports

• Consider a complete site overhaul
• Replace reservoir level transmitter cabinet with

a proper stainless steel cabinet
• Properly re-run and protect reservoir level

transmitter sensing line
• Properly route and support reservoir water

sample line

None 

Safety None • Consider deactivating the cellphone towers while performing any
repair work near the tank premises.

 TM 0-35

039



THIS PAGE INTENTIONALLY LEFT BLANK

040



CITY OF BENICIA WATER MASTER PLAN UPDATE AND MAJOR FACILITY CONDITION ASSESSMENT 
TECHNICAL MEMORANDUM NO. 0 – WATER MASTER PLAN UPDATE EXECUTIVE SUMMARY 

 
 

 TM 0-36 
v:\1840\active\184031139\report\wmp\final\wmp_executive_summary_final.docx 

TM 8 – CONDITION ASSESSMENT OF WATER TREATMENT PLANT  

The purpose of this TM 8 is to document the condition assessment of the existing Water Treatment Plant 
(WTP) facilities at the City of Benicia (City) as part of the Water Master Plan Update.  

The condition scores given to the equipment and structures are used to develop a list of recommended 
improvements projects.  These scores are also used to prioritize the projects based on the risk to 
operations or the health/safety of City staff and the general public.  

BACKGROUND 

The City owns and operates a surface WTP that provides potable water to residential, municipal, and 
industrial users throughout its service area.  The City also provides raw (untreated) surface water to the 
Valero refinery, through the Diversion Structure at the WTP.  The WTP has a rated maximum capacity of 
12 million gallons per day (MGD) of treated water flow and an average flow rate of 3.5 MGD.  In the 
summer of 2019, the maximum daily treated flow rate at the WTP was 5.8 MGD.   

Water demands in the City of Benicia have not kept up with estimates from the 2012 Water Master Plan.  
There are several reasons for the lower water demands: 1) population growth in the City/water service 
area has been lower than anticipated; 2) water conservation efforts implemented in 2014 and 2015 have 
resulted in long-term conservation habits within the City; and 3) a City-wide program for installation of 
smart-meters on the individual service connections.  Given the rated capacity of the WTP, the water 
conservation efforts within the service area, and limited potential for growth in the City (geographical 
features make expansion difficult), there is no immediate need for capacity expansion of the WTP. 

The WTP was originally constructed as part of the 1968 WTP project with construction completing in 
1971, with major plant upgrades/expansions in 1987 and 2007.  Several small projects have also been 
constructed at the WTP, including the construction of a new treated water storage tank, replacement of 
influent gates and actuators on Filters 1 and 2  and the addition of a flow control valve and chemical feed 
header on the raw water line, just downstream of the Diversion Structure, among others. 

The original WTP was designed as a direct filtration treatment plant but has since been upgraded to a 
fully conventional treatment plant (with full flocculation and sedimentation facilities).  The original WTP 
also had two circular solids separation clarifiers, upstream of the filters.  The clarifiers have been taken 
out of service and are no longer part of the treatment process but the pipe stubs to the clarifier are still 
intact.  Today, the unit process at the WTP include: 

• Raw water diversion 

• Flocculation/sedimentation 

• Filtration 

• Disinfection 

• Residuals/Solids storage and washwater return 

• Treated water storage 

Raw water is delivered to the WTP from two primary sources: Solano Project via the Putah South Canal, 
and the State Water Project via the North Bay Aqueduct (NBA).  Solano Project water is pumped to the 

041



CITY OF BENICIA WATER MASTER PLAN UPDATE AND MAJOR FACILITY CONDITION ASSESSMENT 
TECHNICAL MEMORANDUM NO. 0 – WATER MASTER PLAN UPDATE EXECUTIVE SUMMARY 

 
 

 TM 0-37 
v:\1840\active\184031139\report\wmp\final\wmp_executive_summary_final.docx 

WTP via the Cordelia Pump Station, which is owned and operated by the City, and through the Raw 
Water Transmission Line.  NBA water is pumped to the WTP by the state-owned Cordelia Forebay and 
Pumping Station, which has a short discharge line that connects to the City’s Raw Water Transmission 
Line. 

WATER TREATMENT PLANT SITE/FACILITIES CONDITION ASSESSMENT 

This section provides a summary of the findings from the condition assessment of the WTP, in addition to 
a new ozonation project.  The condition assessment is broken down into the following unit process areas 
and general WTP inspections: 

• General WTP Civil, Site, and Drainage  

• Site Power, Electrical, and SCADA 

• Raw Water Diversion Structure 

• Flash Mixing and Pre-Treatment Chemical Injection 

• Flocculation and Sedimentation Basins 

• Filters 

• Disinfection 

• Solids/Residuals Storage and Pumping 

• Miscellaneous Structures and Processes 

EVALUATED REMAINING USEFUL LIFE OF EQUIPMENT 

Table 8-1 shows the evaluated remaining useful life of the mechanical, electrical and instrumentation, 
structural, and above ground piping equipment for each major unit process based on the condition 
ratings, installation ratings, and original useful life.     

042



CITY OF BENICIA WATER MASTER PLAN UPDATE AND MAJOR FACILITY CONDITION ASSESSMENT 
TECHNICAL MEMORANDUM NO. 0 – WATER MASTER PLAN UPDATE EXECUTIVE SUMMARY 

v:\1840\active\184031139\report\wmp\final\wmp_executive_summary_final.docx 

Table 8-1 WTP Evaluated Remaining Useful Life of Equipment 

MECHANICAL ELECTRICAL AND INSTRUMENTATION STRUCTURAL 

Asset / Major Unit Process Area Condition Installation 
Year OUL (yrs) ERUL (yrs) Condition Installation 

Year OUL (yrs) ERUL (yrs) Overall Structural 
Condition 

Installation 
Year OUL (yrs) ERUL (yrs) 

Diversion Structure 3 1968 25 5 2 1968 35 10 2 1968 50 17 

Rapid Mix/Chemical Injection 2 1968 25 7 2 1968 35 10 2 1968 50 17 

Flocculation Basin 1 3 1987 25 5 3 1987 35 8 2 1987 50 20 

Flocculation Basin 2 2 2007 25 11 3 2007 35 13 2 2007 50 29 

Sedimentation Basin 1 2 2017 25 18 3 1987 35 8 2 1987 50 20 

Sedimentation Basin 2 2 2007 25 11 3 2007 35 13 2 2007 50 29 

Filters 1 & 2 2 1968 25 7 2 1968 35 10 2 1968 50 17 

Filters 3 & 4 4 1987 25 3 2 1968 35 10 2 1968 50 17 

Filters 5 & 6 2 2007 25 11 2 1987 35 12 2 1987 50 20 

Filter Pipe Gallery 3 1968 30 6 3 1968 35 7 3 1968 50 12 

Backwash Tank 1 2007 50 35 2 2007 35 18 2 2007 50 29 

Backwash Pumps 2 1968 35 10 2 1968 35 10 2 1968 50 17 

Backwash Control Valve 3 1968 35 7 2 1968 35 10 1 1968 50 21 

Chemical Storage, Feed and Disinfection 2 1987 25 8 2 1987 35 12 2 1987 50 20 

Washwater Diversion Structure 2 1968 25 7 2 1968 35 10 3 1968 50 12 

Solids Residuals, Storage and Pumping 2 1968 35 10 2 1968 35 10 2 1968 50 17 

Influent Control Valve and Box 1 2013 35 27 2 2013 35 22 1 2013 50 41 

Operations Building 2 1968 35 10 2 1968 35 10 1 1968 50 21 

Chemical Building 2 1968 35 10 2 1968 35 10 1 1968 50 21 

Clearwell 2 1977 50 18 2 1977 35 11 2 1977 50 18 

Chlorine Contact Tank 2 1981 50 19 2 1981 35 12 1 2007 50 35 

Analyzer Wastewater Tanks 2 1987 35 12 2 1987 35 12 1 1987 50 25 

Energy Dissipator Box 3 1981 50 13 2 1981 35 12 3 1987 50 14 

Site Civil 3 1987 25 5 1 1987 35 15 1 1987 50 25 

Site Electrical 3 1968 35 7 2 1968 35 10 1 1968 50 21 

SCADA system 2 2007 25 11 2 2007 25 11 1 2007 25 14 

 TM 0-38

043



THIS PAGE INTENTIONALLY LEFT BLANK

044



CITY OF BENICIA WATER MASTER PLAN UPDATE AND MAJOR FACILITY CONDITION ASSESSMENT 
TECHNICAL MEMORANDUM NO. 0 – WATER MASTER PLAN UPDATE EXECUTIVE SUMMARY 

 TM 0-39
v:\1840\active\184031139\report\wmp\final\wmp_executive_summary_final.docx 

SUMMARY OF RECOMMENDED WTP IMPROVEMENTS 

The following is a summary of recommended improvement projects at the WTP.  The recommended 
projects are the result of the condition assessment of existing facilities as well as staff interviews 
regarding operational procedures and challenges.  The recommended improvements projects include 
critical improvements needed to avoid potential short-term catastrophic failures at the WTP as well as 
long-term maintenance equipment replacement projects and other projects in the spectrum between.  

The recommended improvements projects are described briefly in Table 8-2 below.  

Table 8-2 WTP Recommended Projects 

Recommended 
Improvements Reason for Project Project Details and 

Challenges 
Project 
Number 

Diversion 
Structure gate and 
actuator 
replacement  

The slide gates are original to the WTP 
and have exceeded their expected 
useful life.  Actuators and Disconnects 
should also be replaced.  

Raw water flow will have to be 
paused/disrupted during the 
construction project. 

WTP-001 

Flocculation Basin 
1 gate 
replacement 

Gates and actuators were installed in the 
1988 improvements project.  Gates, 
actuators, and disconnects have 
exceeded their expected useful service. 

This project will require that the 
Floc Basin 1 be taken offline.  
There is redundancy with a 
separate treatment train. 

WTP-002 

Flocculation Basin 
1 mixer 
replacement 

Mixers, motors, disconnects, and FCS 
were installed in the 1988 improvements 
project.  Mixer motors and disconnects 
show signs of corrosion. 

This project will require that 
Floc Basin 1 be taken offline.  It 
may also include re-configuring 
of the walkways between and 
around the mixers to meet 
current codes for clearance. 

WTP-002 

Flocculation Basin 
1 redwood baffle 
replacement 

Redwood baffles are deteriorating and 
need to be replaced. 

This project will require that a 
Floc Basin be taken offline 
while the work is completed. 

WTP-002 

Sedimentation 
Basin 1 and 2 
concrete recoating 

The concrete on the interior walls of Sed 
Basins 1 & 2, especially around the 
water surface, is deteriorating and 
aggregate is exposed.  The concrete 
walls need recoating to extend their 
service life. 

The Floc/Sed Basin treatment 
train must be taken offline to 
perform the work.  The walls 
will need to be sufficiently dry 
before the walls can be 
cleaned, and a coating applied. 
The coating must be NSF-61 
approved. 

Basin 1: 
WTP-002 

Basin 2: 
WTP-003 

Sedimentation 
Basin 2 access 
walkway 

The troughs on Sed Basin 2 require 
frequent cleaning to remove algae and 
solids in the troughs.  The troughs 
require spray cleaning and an access 
walkway would facilitate this as opposed 
to working from ladders. 

Any maintenance in either Sed 
Basin requires a shut-down of 
that basin.  Work would have to 
be completed when demands 
were sufficiently low to run on 
just one Floc/Sed Basin train. 

WTP-003 

045



CITY OF BENICIA WATER MASTER PLAN UPDATE AND MAJOR FACILITY CONDITION ASSESSMENT 
TECHNICAL MEMORANDUM NO. 0 – WATER MASTER PLAN UPDATE EXECUTIVE SUMMARY 

 
 

 TM 0-40 
v:\1840\active\184031139\report\wmp\final\wmp_executive_summary_final.docx 

Recommended 
Improvements Reason for Project Project Details and 

Challenges 
Project 
Number 

Filter Basins slide 
gates and 
actuators 

The filter slide gates that were installed 
with the original WTP construction have 
exceeded their expected life.  A program 
should be implemented to change out all 
of the slide gates, actuators, and 
disconnects over a ten-year period 
starting with the oldest or most in need 
of upgrade. 

There is redundancy in the 
filters such that gates can be 
isolated while work is being 
done on one filter (except for 
the inlet gate).   

Filters 1 & 2: 
WTP-004 

 
Filters 3 & 4: 

WTP-005 
 
Filters 5 & 6: 

WTP-006 

Filter Basins 
surface spray 
wash system and 
troughs 

The surface spray wash support steel 
and troughs for all filters is corroded and 
needs re-coating (and possibly re-
attachment to the walls) 

Filters may be taken offline to 
complete this work one at a 
time. 

Filters 1 & 2: 
WTP-004 

 
Filters 3 & 4: 

WTP-005 
 
Filters 5 & 6: 

WTP-006 

Filter Basin wall 
repair 

Concrete is washing away on the interior 
filter basin walls.  Aggregate is exposed 
and the walls should be coated to extend 
the useful service life of the concrete. 

Filters may be taken offline one 
at a time to coat interior walls.  
This work will require 
temporarily removing outlet 
trough and surface spray 
support bars as well as filter 
media. 

Filters 1 & 2: 
WTP-004 

 
Filters 3 & 4: 

WTP-005 
 
Filters 5 & 6: 

WTP-006 

Filter Pipe Gallery 
[...]
non-potable reuse (NPR). Both projects can improve the water sustainability for the City and were 
compared by assessing each projects respective environmental, social, and economic impacts. The two 
projects were scored for each criterion on a scale of 1-7 with a higher number favoring the City’s 
investment. A scale showing the descriptions of scorings for each criterion and how each project scores is 
provided.  

CITY’S CLIMATE ACTION PLAN  

The City has completed previous work towards improving its sustainability and resiliency. The 2009 
Benicia Climate Action Plan (CAP) contains a section on the water and wastewater systems. The CAP 
includes three objectives for the City’s water and wastewater systems – 1) reduce the amount of water 
consumed by 20% by 2020, 2) reduce the amount of emissions resulting from pumps and lift stations, and 
3) reduce the amount of emissions resulting from water and wastewater plant operations by 95% by 
2020. The CAP shows that the City has been consciously working towards improving its sustainability and 
resiliency for years. Although these objectives were targeted to be completed by this year (2020), the 
intent behind the objectives remains – to have a plan to address climate change at a local level.  

The water condition assessment (TM 4, TM 5, TM 6, TM 7, and TM 8) resulted in recommended CIP 
projects (TM 12) for the water system. The recommended reliability CIP projects are discussed in further 
detail in the respective condition assessment TMs. This TM does not include additional assessment of the 
reliability projects. However, every project recommended for the City’s CIP is identified as an important 
improvement for the City, supporting the overall sustainability goals. Most CIP projects are categorized as 
reliability projects. However, some reliability projects also relate to energy sustainability (e.g., replacing 
pumps at risk of failure with higher efficiency pumps).   

RECOMMENDED SUSTAINABILITY/RESILIENCY CIP PROJECTS  

Below are project descriptions of the recommended water CIP projects that were identified as resiliency 
projects (no projects were identified as energy sustainability for the water system). These projects relate 
to the objectives and strategies included in the City’s CAP and/or could help improve the sustainability 
and/or resiliency of the water system.  

056



CITY OF BENICIA WATER MASTER PLAN UPDATE AND MAJOR FACILITY CONDITION ASSESSMENT 
TECHNICAL MEMORANDUM NO. 0 – WATER MASTER PLAN UPDATE EXECUTIVE SUMMARY 

 
 

 TM 0-51 
v:\1840\active\184031139\report\wmp\final\wmp_executive_summary_final.docx 

Resiliency CIPs: 

• Emergency standby generator power upgrade (WTP-018) – This project proposes to replace 
the existing combustion generator with a new diesel engine standby generator sized to 
accommodate the WTP’s critical load. The current emergency standby generator was installed in 
1987. An evaluation of the critical loads will be required for proper load shedding and to confirm 
the generator capacity requirements. This project would increase the resiliency of the WTP by 
ensuring the continued operation of the WTP in the event of an emergency. 

• Reliability transmission main from WTP (WD-006) – To improve the resiliency of the 
distribution system, this project proposes to construct a parallel 36-inch transmission main 
alongside the existing 30-inch transmission main that extends from the WTP to Industrial Way. 
This is a critical pipeline as it is the only pipeline that conveys potable water from the WTP to 
Zone 1. The pipeline is nearing the end of its expected life. A parallel transmission main would 
improve the resiliency and reliability of the distribution system by reducing the risk of potable 
water service interruption if the existing pipe were to fail.  

• Vallejo treated water intertie (WD-014) – The City of Benicia and the City of Vallejo each have 
its own self-containing water supply, treatment, and distribution. It has been identified that both of 
the neighboring cities could benefit from an intertie between their respective distribution systems. 
TM 9 evaluates six different intertie scenarios. The recommended scenario is to install a new 12-
inch pipeline from Vallejo Zone 600 to Benicia Zone 3 (approximately 3,600 LF) and a booster 
pump station. The Vallejo Intertie project requires a route and project constraint analysis to 
determine the constructability issues and final alignment. An additional source of treated water 
would improve the resiliency of both cities by allowing for continued potable water service in the 
event of an emergency or failure at the WTP or the distribution system.  

• Parallel raw water transmission line (RW-003) – This project proposes to improve the 
resiliency of the raw water supply through construction of a parallel raw water transmission line 
(RWTL) alongside the existing RWTL (approximately 65,000 linear feet). The RWTL is the vital 
artery for supplying raw water from both the North Bay Aqueduct and Terminal Reservoir to the 
City of Benicia’s WTP. A new pipeline will provide an increased capacity and extended reliability 
for another 60 to 80 years. The proposed CIP assumes that the parallel RWTL would be 
constructed in eight phases with sections being constructed and tied into the existing pipe. 

• Vallejo raw water transmission line intertie (RW-005, contingent project) – Alternatively to 
the parallel RWTL (RW-003), a raw water intertie between the City of Benicia and the City of 
Vallejo would be another option for adding reliability to the raw water supply. A second raw water 
source would greatly increase the security of potable water delivery to the City. A raw water 
intertie with Vallejo could come at a lower cost with approximately 42,000 linear feet of new pipe, 
but with more logistical complexity due to the need for inter-city agreements and coordination. 
This version of the supply back-up would also have the benefit of being able to support Vallejo 
(two-way flow). This project is included in the CIP as a contingent project because it requires 
negotiations with the City of Vallejo to evaluate and implement this RWTL alternative, including 
confirmation that their water supply is sufficient to support Benicia, though this is indicated in their 
UWMP. Multiple arrangements for this raw water intertie could be developed. If the intertie is 
viable and agreeable, this project would provide a more economical raw water reliability project 
and is recommended to be completed in lieu of project RW-003. 

Although not discussed in detail here, proposed CIP RW-004 is for the rehabilitation of the existing 
RWTL. This project was not categorized as a resiliency project as it is considered routine maintenance 
and a reliability project. However, it is important to note that with either the parallel RWTL or the Vallejo 
intertie, the City must also rehabilitate the existing RWTL to achieve resiliency of the raw water system.  

057



CITY OF BENICIA WATER MASTER PLAN UPDATE AND MAJOR FACILITY CONDITION ASSESSMENT 
TECHNICAL MEMORANDUM NO. 0 – WATER MASTER PLAN UPDATE EXECUTIVE SUMMARY 

 
 

 TM 0-52 
v:\1840\active\184031139\report\wmp\final\wmp_executive_summary_final.docx 

WATER REUSE TRIPLE BOTTOM LINE ANALYSIS 

Water reuse could improve the City’s water sustainability. Below is a triple bottom line analysis comparing 
the environmental, social, and economic impacts of two types of water reuse – indirect potable reuse and 
non-potable reuse (including industrial reuse). After a description of the two projects, the results of the 
TBL analysis are presented through a discussion of how each project compared for each criterion. The 
criteria selected include the following: 

• Environmental 

− Water stress 

− Greenhouse gas (GHG) emissions  

• Social 

− Potential health risks 

• Economic 

− Capital costs 

− Operation and maintenance (O&M) costs  

− Institutional control over resources 

NON-POTABLE REUSE (INCLUDING INDUSTRIAL REUSE) (I.E., NPR) 

The June 2017 Benicia Water Reuse Study Feasibility Report by Brown and Caldwell (Water Reuse 
Study) studied the feasibility of implementing water reuse within the City of Benicia. The largest reuse 
option involved conveying recycled water to the Valero Refinery (Valero or Refinery) for cooling tower 
makeup water (i.e., industrial reuse). An additional reuse option studied in the Water Reuse Study 
involved utilizing the proposed Refinery conveyance pipeline to also convey recycled water to City 
customers for irrigation purposes. It was anticipated that approximately 2,000 acre-feet per year (AFY) of 
recycled water could be delivered to the Refinery and approximately 30-40 AFY could be utilized to offset 
potable water irrigation demands.  

The project selected in the Water Reuse Study included treatment upgrades at the WWTP, a pump 
station at the WWTP, a 0.5 million gallon storage tank at the Valero Refinery, and a recycled water 
conveyance pipeline along City right-of-ways (ROWs). The major treatment upgrades at the WWTP 
included chemical addition for phosphate removal, a Modified Ludzack-Ettinger (MLE) process (nitrifying 
activated sludge) for ammonia removal, cloth media filtration for solids removal, and chlorination for 
disinfection. The NPR treatment system was sized for the Refinery’s cooling tower peak month demand of 
2.0 mgd. The recycled water conveyance pipeline to the refinery included approximately 14,500 linear 
feet of new 14-inch diameter pipe. The full Benicia Water Reuse Study Feasibility Report includes greater 
detail on this non-potable reuse project.  

SURFACE WATER AUGMENTATION (I.E., INDIRECT POTABLE REUSE, IPR) 

For the surface water augmentation project, advanced purified effluent would be sent to Lake Herman for 
storage before being conveyed as a raw water source to the Water Treatment Plant (WTP) for further 
treatment. It was assumed that the IPR system would be sized for the same flow as the NPR system (up 
to 2.0 mgd). Although, the IPR system may be sized differently following detailed design. Additionally, if 
the water elevation of Lake Herman is especially low, the amount of advanced purified effluent that may 
be conveyed to Lake Herman may be reduced to maintain dilution requirements with raw water volumes. 
The surface water regulations (California Code of Regulations Title 22, Division 4) require either a 100:1 

058



CITY OF BENICIA WATER MASTER PLAN UPDATE AND MAJOR FACILITY CONDITION ASSESSMENT 
TECHNICAL MEMORANDUM NO. 0 – WATER MASTER PLAN UPDATE EXECUTIVE SUMMARY 

 
 

 TM 0-53 
v:\1840\active\184031139\report\wmp\final\wmp_executive_summary_final.docx 

or 10:1 dilution based on the number of log removals achieved by the treatment system. This project may 
require altering the City’s water rights for Lake Herman per Water Right License 4900.  

To achieve advanced purified effluent, upgrades would be required at the WWTP and an Advanced 
Water Purification Facility (AWPF) would need to be constructed. If the City chooses to pursue IPR, a 
detailed feasibility study should be conducted. For the purposes of this TBL analysis, it was assumed that 
the treatment improvements at the WWTP would include chemical addition for phosphate removal and a 
tertiary membrane bioreactor (TMBR). The Water Reuse Study contained a treatment alternative that 
included chemical addition, a TMBR, and an ultraviolet (UV) disinfection system. The chemical addition 
and TMBR information available for this alternative was used in this TBL analysis. It was also assumed 
that the AWPF would include reverse osmosis (RO) and a UV advanced oxidation process (AOP).  

A recycled water pipeline from the AWPF to Lake Herman would need to be constructed. It was assumed 
that the AWPF would be located on or next to the WWTP. It was assumed that a portion of the 14-inch 
diameter pipeline alignment to the Refinery selected for the NPR project would be utilized to convey the 
advanced purified effluent to Lake Herman (except the portion on Valero’s property) and would be 
extended to Lake Herman, roughly following the existing raw water pipeline alignment.. 

RECOMMENDATION 

Figure 10-1 and Table 10-1  are summaries of how IPR and NPR scored for each criterion with a higher 
score favoring the City’s investment.  

 

 

Figure 10-1 Water Reuse Project Scores 

059



CITY OF BENICIA WATER MASTER PLAN UPDATE AND MAJOR FACILITY CONDITION ASSESSMENT 
TECHNICAL MEMORANDUM NO. 0 – WATER MASTER PLAN UPDATE EXECUTIVE SUMMARY 

 
 

 TM 0-54 
v:\1840\active\184031139\report\wmp\final\wmp_executive_summary_final.docx 

Table 10-1 Water Reuse Project Scores 

Category NPR IPR 
Water Stress 5 7 

GHG Emissions 2 1 

Potential Health Risks 2 2 

Capital Costs 2 1 

O&M Costs 2 1 

Institutional Control Over Resources 5 7 

Total 18 19 
 
 
IPR scores higher on water stress and institutional control over resources, and NPR scores higher on 
GHG emissions, capital cost, and O&M costs Overall, IPR scores higher than NPR by one point. 
Additionally, NPR may not provide a reliable investment for the City and offers limited flexibility as 
compared to IPR due to having only one potential primary recycled water user. Moreover, Valero has 
expressed that raw water is preferred for the cooling towers over the recycled water. While Valero may be 
interested in receiving the recycled water, they may not commit to receiving the recycled water 
continuously or in perpetuity.  
 
Draft Action Plans for the Vallejo Treated Water Intertie and the Raw Water Transmission Line were 
developed for discussion, completion and implementation by the City. These draft Action Plans are 
included in detail with the TM, with outlines as summarized below. A draft action plan for IPR was also 
included and included with the Wastewater Mater Plan Update (that project is related to both wastewater 
and water and is therefore presented in both Updates.) 

VALLEJO TREATED WATER INTERTIE ACTION PLAN – DRAFT 

The draft action plan includes the following sections (with additional detail in the TM): 

• Project Background & Description  

• Project Purpose, Justification, & Relation to City Goals & Objectives 

• Project Information 

• Action Plan 

ACTION PLAN 

Tables 1 and 2 below show the recommended actions to take during approximate years one through five, 
and six years and beyond, respectively. The due dates provided in these tables assumes that the project 
begins in July 2021 (the beginning of FY 2021/2022). The due dates will need to be updated depending 
on actual project commencement and as project development is refined.  

060



CITY OF BENICIA WATER MASTER PLAN UPDATE AND MAJOR FACILITY CONDITION ASSESSMENT 
TECHNICAL MEMORANDUM NO. 0 – WATER MASTER PLAN UPDATE EXECUTIVE SUMMARY 

 
 

 TM 0-55 
v:\1840\active\184031139\report\wmp\final\wmp_executive_summary_final.docx 

Table 1  Recommended Actions to Be Taken During Years One Through Five 

Step Action Responsible Party Approximate 
Duration Due Date 

1 Coordination with the City of Vallejo 
City Staff & 

Consultant; City of 
Vallejo 

6 months January 
2022 

2 

Public Outreach  
Focused and deliberate campaign, with 
mailers, public meetings, follow-up, council 
presentations, etc. 

City Staff & 
Consultant; City of 

Vallejo 
6 months July 2022 

3 

Coordination with Agencies (not necessarily 
complete nor are all necessarily applicable) 
• State Water Resources Control Board 

Division of Drinking Water Permitting 
• Bay Area Air Quality Management 

District 
• Solano County 
• Benicia Building Department 
• Vallejo Building Department 
• California Department of Fish and 

Wildlife 
• US Army Corps of Engineers 

City Staff & 
Consultant 

Ongoing - 

4 Procure Funding 
City Staff & 
Consultant 

6 months (preliminary 
coordination may 

proceed formal funding 
procurement period) 

January 
2023 

5 

Preliminary Design and Funding  

• Site visit and as-built drawing review 
• System pressure determination 